Sound reduction index to DIN EN 20 140-3
Applicant: DORMA Huppe Raumtrennsysteme GmbH + Co. KG Fig. 3

26655 Westerstede/Ocholt, Germany

P-BA 72/2008

Subject:

Movable partition wall (Test Object S 9560-114), type MOVEO-GLASS with cover panels on both faces
comprising a 6 mm thick sheet of toughened safety glass (TSG), without insulation material in the element
cavity, featuring the following constructional details (see Fig. 1 and Fig. 2):

For further description and technical data, see pages 1 and 2 of the test report, and also Figs. 1 and 2.
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